samranss. FCC RF Test Report Report No. : FR522405G

11AX20MIMO_Ant0_6855_106Tone_RU54

Spectrum e
Ref Level 10.00 dBm  Offset 25.83 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -8.93 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,730 MHz 200,000 kHz 6.81400 GHz -62.94 dBm -54,00 dB -14.00 d&
-31.730 MHz -21.150 MHz 200.000 kHz 6.82328 GHz -63.27 dBm -54.34 dB -14.34 dB
-21.150 MHz -11.580 MHz 200.000 kHz 6.84333 GHz -49.93 dBm -41.00 dB -20.92 d&
-11.580 MHz -10,580 MHz | 200,000 kHz 6.84343 GHz -51.60 dBm -42,67 dB -22.77 db
10.580 MHz 11,580 MHz | 200,000 kHz 6.86657 GHz -42.45 dBm -33.52 dB -13.82 dB
11.580 MHz 21,150 MHz | 200.000 kHz 6.86667 GHz -42.78 dBbm -33.85de -13.78 dB
21.150 MHz 31,730 MHz | 200.000 kHz 6.88657 GHz -62.85 dBm -53.92 dB -14.10 dB
31.730 MHz 50,000 MHz | 200.000 kHz 6.89711 GHz -62.55 dBm -53.62 dB -13.62 dB
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Spectrum
Ref Level 10.00 dBm  Offset 25.75 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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Spectrum Emission Mask Standard: None
Peak Power -9.73 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.590 MHz 200.000 kHz 6.81825 GHz -63.21 dBm -53.49 dB -13.49 dB
-31.590 MHz -21.060 MHz 200.000 kHz 6.82357 GHz -63.50 dBm -53.78 dB -13.95 dB
-21.060 MHz -11.530 MHz 200.000 kHz 6.83410 GHz -63.61 dBm -53.88 dB -26.01 dB
-11.530 MHz -10,530 MHz | 200,000 kHz 6.84355 GHz -56.36 dBm -46.64 dB -28.14 db
10.530 MHz 11,530 MHz | 200,000 kHz 6.86653 GHz -45.87 dBm -36.15 dB -16.25 db
11.530 MHz 21,060 MHz | 200.000 kHz 6.86660 GHz -45.13 dBm -35.41de -15.35 dB
21.060 MHz 31,590 MHz | 200.000 kHz 6.88659 GHz -63.36 dBm -53.64 dB -13.64 dB
31.590 MHz 50,000 MHz | 200.000 kHz 6.90449 GHz -62.63 dBm -52.90 dB -12.90 dB
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samranss. FCC RF Test Report Report No. : FR522405G

11AX20MIMO_Ant1_6855_52Tone_RU40
Spectrum [a

Ref Level 10.00 dBm  Offset 25.75 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None

Peak Power -9.95dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -31,590 MHz 200,000 kHz 6.81453 GHz -63.13 dBm -53.18 dB -13.18 dB
-31.590 MHz -21.060 MHz 200.000 kHz 6.82344 GHz -63.55 dBm -53.59 dB -13.62 d&
-21.060 MHz -11.530 MHz 200.000 kHz 6.83398 GHz -62.76 dBm -52,81 dB -24.84 db
-11.530 MHz -10,530 MHz | 200,000 kHz 6.84348 GHz -56.52 dBm -46.56 dB -26.66 db
10.530 MHz 11,530 MHz | 200,000 kHz 6.86649 GHz -43.78 dBm -33.83 dB -14.73 dB
11.530 MHz 21,060 MHz | 200.000 kHz 6.86659 GHz -44.64 dBm -34.69 dB -14.65 dB
21.060 MHz 31,590 MHz | 200.000 kHz 6.88640 GHz -63.15 dBm -53.20 dB -13.42 dB
31.590 MHz 50,000 MHz | 200.000 kHz 6.89427 GHz -62.66 dBm 2,70 dB -12.70 dB

11AX20MIMO_Ant1_6855_106Tone_RU54

Spectrum e

Ref Level 10.00 dBm  Offset 25.75 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None

Peak Power -9.99 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.590 MHz 200.000 kHz 6.81341 GHz -63.28 dBm -53.29 dB -13.29 dB
-31.590 MHz -21.060 MHz 200.000 kHz 6.82383 GHz -63.11 dBm -53.12 dB -13.60 dB
-21.060 MHz -11.530 MHz 200.000 kHz 6.84340 GHz -53.12 dBm -43.13 dB -23.07 dB
-11.530 MHz -10,530 MHz | 200,000 kHz 6.84349 GHz -53.82 dBm -43.83 dB -24.13 dB
10.530 MHz 11,530 MHz | 200,000 kHz 6.86649 GHz -43.38 dBm -33.39 dB -14.29 dB
11.530 MHz 21,060 MHz | 200.000 kHz 6.86659 GHz -43.56 dBm -33.57 dB -13.52 dB
21.060 MHz 31,590 MHz | 200.000 kHz 6.88649 GHz -63.12 dBm -53.12de -13.24 dB
31.590 MHz 50,000 MHz | 200.000 kHz 6.89471 GHz -62.60 dBm -52.61 dB -12.61 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

11AX40MIMO_Ant0_5965_242Tone_RU61

Spectrum e
Ref Level 10.00 dBm  Offset 25.64 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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Spectrum Emission Mask Standard: None
Peak Power -6.56 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.600 MHz 500.000 kHz 5.87965 GHz -58.25 dBm -51.69 dB -11.69 d&
-60.600 MHz -40.400 MHz 500.000 kHz 5.90449 GHz -58.75 dBm -52,19 dB -12.24 dB
-40.400 MHz -21.200 MHz 500.000 kHz 5.94341 GHz -36.88 dBm -30.32 dB -10.15 d&
-21.200 MHz -20,200 MHz | 500,000 kHz 5.94391 GHz -35.53 dBm -28.96 dB -11.16 d&
20.200 MHz 21,200 MHz | 5S00.000 kHz 5.98615 GHz -48.81 dBm -42,25 dB -23.25 dB
21.200 MHz 40,400 MHz | 500.000 kHz 5.98633 GHz -46.02 dBm -39.45de -19.40 dB
40.400 MHz 60,600 MHz | 500.000 kHz 6.02557 GHz -58.85 dBm -52,29 dB -12.31dB
60.600 MHz 100,000 MHz | 500.000 kHz 6.04249 GHz -52.64 dBm -52,08 dB -12.08 dB
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Ref Level 10.00 dBm  Offset 25.60 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask

Standard: None

Peak Power -5.35dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -61.040 MHz 500.000 kHz 5.87649 GHz -58.23 dBm -52.88 dB -12.88 dB
-61.040 MHz -40.690 MHz 500.000 kHz 5.90455 GHz -58.52 dBm -53.16 dB -13.51 dB
-40.690 MHz -21.350 MHz 500.000 kHz 5.94342 GHz -36.29 dBm -30.94 dB -10.84 dB
-21.350 MHz -20.350 MHz 500.000 kHz 5.94366 GHz -36.91 dBm -31.56 dB -11.76 dB
20,350 MHz 21,350 MHz 500.000 kHz 5.98634 GHz -47.48 dBm -42.,13 dB -22.33 dB
21,350 MHz 40,690 MHz 500.000 kHz 5.98658 GHz -47.12 dBm -41.77 dB -21.68 dB
40.690 MHz 61,040 MHz 500.000 kHz 6.02589 GHz -58.97 dBm -53.62 dB -13.71 dB
61,040 MHz 100,000 MHz 500.000 kHz 6.04339 GHz -58.59 dBm -53.24 dB -13.24 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR522405G

11AX40MIMO_Ant0_6205_242Tone_RU61
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Spectrum e
Ref Level 10.00 dBm  Offset 25.70 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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Spectrum Emission Mask Standard: None
Peak Power -7.37 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -61.040 MHz 500.000 kHz 6.13601 GHz -59.58 dBm -52,22 dB -12.22 dB
-61.040 MHz -40.690 MHz 500.000 kHz 6.14423 GHz -59.91 dBm -52,54 dB -12.70 d&
-40.690 MHz -21.350 MHz 500.000 kHz 6.18340 GHz -37.98 dBm -30.62 dB -10.51 d&
-21.350 MHz -20,350 MHz | S00.000 kHz 6.18366 GHz -38.89 dBm -31.52 dB -11.72 dB
20.350 MHz 21,350 MHz | 5S00.000 kHz 6.22634 GHz -48.64 dBm -41.27 dB -21.47 dB
21.350 MHz 40,690 MHz | 500.000 kHz 6.22642 GHz -49.23 dBbm -41.86 dB -21.83 dB
40.690 MHz 61,040 MHz | 500.000 kHz 6.26593 GHz -60.23 dBm -52,86 dB -12.93 dB
61.040 MHz 100,000 MHz | 500.000 kHz 6.29741 GHz -59.72 dBm -52,36 dB -12.36 dB
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Spectrum

Ref Level 10.00 dBm  Offset 25.66 dB Mode Sweep

Count 100/100

@ 1Rm View
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Spectrum Emission Mask Standard: None

Peak Power -4.52 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.890 MHz 500.000 kHz 6.11273 GHz -59.05 dBm -54.53 dB -14.53 dB
-60.890 MHz -40.590 MHz 500.000 kHz 6.14430 GHz -59.28 dBm -54.76 dB -14.87 dB
-40.590 MHz -21.300 MHz 500.000 kHz 6.18365 GHz -35.01 dBm -30.49 dB -10.47 d&
-21.300 MHz -20,300 MHz | S00.000 kHz 6.18371 GHz -36.09 dBm -31.57 dB -11.77 d&
20.300 MHz 21,300 MHz | 5S00.000 kHz 6.22629 GHz -47.21 dBm -42,69 dB -22.89 db
21.300 MHz 40,590 MHz | 500.000 kHz 6.22681 GHz -46.61 dBm -42,09 dB -21.88 dB
40.590 MHz 60,890 MHz | 500.000 kHz 6.26536 GHz -59.47 dBm -54.95 dB -15.27 dB
60.890 MHz 100,000 MHz | 500.000 kHz 6.28106 GHz -59.36 dBm -54.85 dB -14.85 dB
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samranss. FCC RF Test Report Report No. : FR522405G

11AX40MIMO_Ant0_6405_242Tone_RU62
Spectrum [a

Ref Level 10.00 dBm  Offset 26.04 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -5.95 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -61.610 MHz 500.000 kHz 6.34222 GHz -59.15 dBm -53.20 dB -13.20 dB
-61.610 MHz -41.070 MHz 500.000 kHz 6.34354 GHz -59.27 dBm -53.32 dB -13.41 dB
-41.070 MHz -21.540 MHz 500.000 kHz 6.38331 GHz -41.93 dBm -35.98 dB -15.92 d&
-21.540 MHz -20,540 MHz | 500,000 kHz 6.38353 GHz -45.22 dBm -39.26 dB -20.66 db
20.540 MHz 21,540 MHz | 500.000 kHz 6.42637 GHz -36.07 dBm -30.11de -13.51 dB
21.540 MHz 41,070 MHz | 500.000 kHz 6.42659 GHz -36.97 dBm -31.01de -10.99 dB
41.070 MHz 61,610 MHz | 500.000 kHz 6.46630 GHz -59.43 dBm -53.48 dB -13.66 db
61.610 MHz 100,000 MHz | 500.000 kHz 6.47728 GHz -59.04 dBm -53.00 dB -13.09 dB
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Ref Level 10.00 dBm  Offset 26.03 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -6.49 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -61,320 MHz 500.000 kHz 6.31797 GHz -58.90 dBm -52.41 dB -12.41 dB
-61.320 MHz -40.880 MHz 500.000 kHz 6.34405 GHz -59.15 dBm -52.,66 dB -12.87 d&
-40.880 MHz -21.440 MHz 500.000 kHz 6.38351 GHz -47.18 dBm -40.68 dB -20.66 d&
-21.440 MHz -20.440 MHz | 500,000 kHz 6.38359 GHz -48.90 dBm -42.41 dB -23.01 dB
20.440 MHz 21,440 MHz | 500.000 kHz 6.42643 GHz -37.35 dBm -30.86 dB -11.06 dB
21.440 MHz 40,880 MHz | 500.000 kHz 6.42649 GHz -38.43 dBm -31.94 de -11.92 dB
40.880 MHz 61,320 MHz | 500.000 kHz 6.46575 GHz -59.38 dBm -52,89 dB -13.23dB
61.320 MHz 100,000 MHz | 500.000 kHz 6.50307 GHz -59.15 dBm -52.,66 dB -12.66 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

11AX40MIMO_Ant0_6565_242Tone_RU61

Spectrum e
Ref Level 10.00 dBm  Offset 25.51 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -7.40 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW Frequency | PoweraAbs | PowerRel | ALimit
-100.000 MHz -60.890 MHz 500.000 kHz 6.49106 GHz -59.86 dBm -52.46 dB -12.47 dB
-60.890 MHz -40.590 MHz 500.000 kHz 6.50412 GHz -60.25 dBm -52,85 dB -12.86 dB
-40.590 MHz -21.300 MHz 500.000 kHz 6.54361 GHz -38.96 dBm -31.56 dB -11.53 d&
-21.300 MHz -20,300 MHz | S00.000 kHz 6.54373 GHz -38.37 dBm -30.97 dB -11.57 d&
20.300 MHz 21,300 MHz | 5S00.000 kHz 6.58627 GHz -47.73 dBm -40.33 dB -20.93 db
21.300 MHz 40,590 MHz | 500.000 kHz 6.58713 GHz -48.49 dbm -41.09 dB -20.75 dB
40.590 MHz 60,890 MHz | 500.000 kHz 6.62582 GHz -59.92 dBm -52,52 dB -12.56 db
60.890 MHz 100,000 MHz | 500.000 kHz 6.63200 GHz -59.40 dBm -52,00 dB -12.00 dB
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Spectrum Emission Mask

Standard: None

Peak Power -7.74 dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -60.890 MHz 500.000 kHz 6.48133 GHz -59.96 dBm -52.22 dB -12.22 dB
-60.890 MHz -40.590 MHz 500.000 kHz 6.50412 GHz -60.32 dBm -52.58 dB -12.59 dB
-40.590 MHz -21.300 MHz 500.000 kHz 6.54365 GHz -39.14 dBm -31.40 dB -11.38 dB
-21,300 MHz -20,300 MHz 500.000 kHz 6.54371 GHz -39.65 dBm -31.91 dB -12.11 dB
20,300 MHz 21,300 MHz 500.000 kHz 6.58629 GHz -50.98 dBm -43.24 dB -23.44 dB
21,300 MHz 40,590 MHz 500.000 kHz 6.58637 GHz -49.39 dBm -41.65 dB -21.62 dB
40,590 MHz 60,890 MHz 500.000 kHz 6.62560 GHz -59.97 dBm -52.23 dB -12.40 dB
60,890 MHz 100,000 MHz 500.000 kHz 6.63516 GHz -59.55 dBm -51.81 dB -11.81 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

11AX40MIMO_Ant0_6685_242Tone_RU61

Spectrum e
Ref Level 10.00 dBm  Offset 25.79 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -8.14 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -61.040 MHz 500.000 kHz 6.61917 GHz -59.21 dBm -51.07 dB -11.07 d&
-61.040 MHz -40.690 MHz 500.000 kHz 6.62451 GHz -59.31 dBm -51.17 dB -11.50 d&
-40.690 MHz -21.350 MHz 500.000 kHz 6.66362 GHz -39.14 dBm -31.01 dB -10.99 d&
-21.350 MHz -20,350 MHz | S00.000 kHz 6.66370 GHz -40.18 dBm -32,05dB -13.05 d&
20.350 MHz 21,350 MHz | 5S00.000 kHz 6.70632 GHz -49.28 dBm -41.15dB -21.75 dB
21.350 MHz 40,690 MHz | 500.000 kHz 6.70686 GHz -49.21 dBm -41.07 dB -20.86 db
40.690 MHz 61,040 MHz | 500.000 kHz 6.74603 GHz -59.39 dBm -51.25de -11.26 dB
61.040 MHz 100,000 MHz | 500.000 kHz 6.75113 GHz -52.82 dBm -50.68 dB -10.68 dB
1 J (]
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Ref Level 10.00 dBm  Offset 25.69 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -7.94 dBm RBW 500.000 kHz
Range Low | Range Up RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -60.600 MHz 500.000 kHz 6.61723 GHz -59.01 dBm -51.07 dB -11.07 d&
-60.600 MHz -40.400 MHz 500.000 kHz 6.62467 GHz -59.54 dBm -51.60 dB -11.76 d&
-40.400 MHz -21.200 MHz 500.000 kHz 6.66371 GHz -38.83 dBm -30.89 dB -10.85 d&
-21.200 MHz -20,200 MHz | 500,000 kHz 6.66381 GHz -38.66 dBm -30.72 dB -10.92 d&
20.200 MHz 21,200 MHz | 5S00.000 kHz 6.70619 GHz -51.56 dBm -43.62 dB -23.82 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.70695 GHz -50.54 dBm -42,60 dB -22.29 db
40.400 MHz 60,600 MHz | 500.000 kHz 6.74541 GHz -59.10 dBm -51.16 dB -11.27 dB
60.600 MHz 100,000 MHz | 500.000 kHz 6.78015 GHz -52.88 dBm -50.93 dB -10.93 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

11AX40MIMO_Ant0_6845_242Tone_RU62

Spectrum e
Ref Level 10.00 dBm  Offset 25.80 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.85dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -61.040 MHz 500.000 kHz 6.75329 GHz -58.84 dBm -50,99 dB -10.99 d&
-61.040 MHz -40.690 MHz 500.000 kHz 6.78421 GHz -59.10 dBm -51.25dB -11.40 d&
-40.690 MHz -21.350 MHz 500.000 kHz 6.82234 GHz -49.06 dBm -41.21 dB -20.67 db
-21.350 MHz -20,350 MHz | S00.000 kHz 6.82370 GHz -46.89 dBm -39.04 dB -20.04 d&
20.350 MHz 21,350 MHz | 5S00.000 kHz 6.86632 GHz -39.13 dBm -31.28 dB -11.88 dB
21.350 MHz 40,690 MHz | 500.000 kHz 6.86638 GHz -38.77 dBém -30.92 dB -10.91 dB
40.690 MHz 61,040 MHz | 500.000 kHz 6.90601 GHz -58.54 dBm -50.69 dB -10.70 dB
61.040 MHz 100,000 MHz | 500.000 kHz 6.92173 GHz -52.31 dBm -50.46 dB -10.46 dB
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Ref Level 10.00 dBm  Offset 25.71 dB Mode Sweep
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Spectrum Emission Mask

Standard: None

Peak Power -9.49 dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -61.040 MHz 500.000 kHz 6.75867 GHz -58.83 dBm -49.34 dB -9.34 dB
-61.040 MHz -40.690 MHz 500.000 kHz 6.78415 GHz -59.23 dBm -49.74 dB -9.85 dB
-40.690 MHz -21.350 MHz 500.000 kHz 6.80452 GHz -58.92 dBm -49.43 dB -21.52 dB
-21.350 MHz -20.350 MHz 500.000 kHz 6.82372 GHz -51.66 dBm -42.,18 dB -23.58 dB
20,350 MHz 21,350 MHz 500.000 kHz 6.86634 GHz -40.78 dBm -31.29 dB -11.49 dB
21,350 MHz 40,690 MHz 500.000 kHz 6.86642 GHz -40.41 dBm -30.93 dB -10.90 dB
40.690 MHz 61,040 MHz 500.000 kHz 6.90569 GHz -58.76 dBm -49.28 dB -9.48 db
61,040 MHz 100,000 MHz 500.000 kHz 6.91453 GHz -58.56 dBm -49.07 dB -9.07 dB
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samranss. FCC RF Test Report Report No. : FR522405G

11AX80MIMO_Ant0_5985_484Tone_RU65

Spectrum e
Ref Level 10.00 dBm  Offset 25.51 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d = 3
-20 d
-30 d
T
-40 dem — / ¥ -
-50 dem j L
-60 dBm
-70 dem
-80 d
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.06 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 5.86086 GHz -56.04 dBm -48.98 dB -8.98 dB
-123.200 MHz -82.130 MHz 1.000 MHz 5.86198 GHz -56.14 dBm -49.08 dB -9.14 d&
-82.130 MHz -42.070 MHz 1.000 MHz 5.94267 GHz -38.34 dBm -31.28 dB -11.23 dB
-42.070 MHz -41.070 MHz 1.000 MHz 5.94295 GHz -39.40 dBm -32.34 dB -12.74 dB
41.070 MHz 42,070 MHz 1.000 MHz 6.02701 GHz -48.15 dBm -41.09 dB -22.29 db
42.070 MHz 82,130 MHz 1.000 MHz 6.02757 GHz -46.71 dBm -39.65 dB -19.55 dB
82.130 MHz 123,200 MHz 1.000 MHz 6.10818 GHz -57.51 dBm -50.45 dB -10.45 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.13694 GHz -57.36 dBm -50.31 dB -10.31 dB
1 J (]
@ 1.MAY.2025
11AX80MIMO_Ant1_5985_484Tone RU65
Spectrum
Ref Level 10.00 dBm Offset 25.42 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d -
-20 d
-30 d = T
-40 dem / t oy
-50 dem o L-‘
-60 dBm
-70 dem
-80 d
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.00 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122,340 MHz 1.000 MHz 5.85584 GHz -56.05 dBm -50,05 dB -10.05 d&
-122.340 MHz -81.560 MHz 1.000 MHz 5.86272 GHz -56.32 dBm -50.33 dB -10.34 d&
-81.560 MHz -41.780 MHz 1.000 MHz 5.94316 GHz -37.49 dBm -31.50 dB -11.48 db
-41.780 MHz -40.780 MHz 1.000 MHz 5.94328 GHz -37.62 dBm -31.63 dB -12.83 dB
40.780 MHz 41.780 MHz 1.000 MHz 6.02676 GHz -48.18 dBm -42,18 dB -22.58 db
41.780 MHz 81.560 MHz 1.000 MHz 6.02692 GHz -47.33 dBm -41.33dB -21.30 dB
81.560 MHz 122,340 MHz 1.000 MHz 6.10704 GHz -57.20 dBm -51.21de -11.30 dB
122,340 MHz 200.000 MHz 1.000 MHz 6.14421 GHz -57.18 dBm -51.19 dB -11.19 dB
1 J (]
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samranss. FCC RF Test Report Report No. : FR522405G

11AX80MIMO_Ant0_6225_484Tone_RU65

Spectrum e
Ref Level 10.00 dBm  Offset 25.79 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
10d 1 1
] :
-30 d
-40 dem j
-50 dem 7 L
-60 dBm
-70 dem
-80 d
CF 6.225 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.80 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -124.070 MHz 1.000 MHz 6.05014 GHz -56.49 dBm -49.70 dB -9.70 dB
-124.070 MHz -82.710 MHz 1.000 MHz 6.10131 GHz -56.89 dBm -50.09 dB -10.20 d&
-82.710 MHz -42.360 MHz 1.000 MHz 6.18250 GHz -39.09 dBm -32.29 dB -12.27 d&
-42.360 MHz -41.360 MHz 1.000 MHz 6.18266 GHz -39.90 dBm -33.10dB -13.50 d&
41.360 MHz 42,360 MHz 1.000 MHz 6.26734 GHz -47.11 dBm -40.32 dB -20.72 dB
42.360 MHz 82,710 MHz 1.000 MHz 6.26738 GHz -46.11 dBm -39.32 dB -19.31 dB
82.710 MHz 124,070 MHz 1.000 MHz 6.34889 GHz -57.31 dBm -50.51 dB -10.56 dB
124.070 MHz 200.000 MHz 1.000 MHz 6.41950 GHz -57.07 dBm -50.28 dB -10.28 dB

1 J

Date: 1.MAY.2025 00:

11AX80MIMO_Ant1_6225_484Tone_RU65

Spectrum e
Ref Level 10.00 dBm  Offset 25.75 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d \\‘\
-a0d H u. 1
-40 dBm / ¥
-50 dem g Y
-60 dBm
-70 dem
-80 d
CF 6.225 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.90 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 6.04922 GHz -56.37 dBm -52.47 dB -12.47 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.10194 GHz -56.62 dBm -52.72 dB -12.77 d&
-82.130 MHz -42.070 MHz 1.000 MHz 6.18287 GHz -36.31 dBm -32.42 dB -12.40 d&
-42.070 MHz -41.070 MHz 1.000 MHz 6.18299 GHz -35.47 dBm -31.57 dB -12.77 d&
41.070 MHz 42,070 MHz 1.000 MHz 6.26705 GHz -47.99 dBm -44.09 dB -24.49 db
42.070 MHz 82,130 MHz 1.000 MHz 6.26769 GHz -45.90 dBm -42,00 dB -21.88 dB
82.130 MHz 123,200 MHz 1.000 MHz 6.34814 GHz -56.84 dBm -52.94 dB -12.96 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.35674 GHz -56.84 dBm -52.94 dB -12.94 db

) ] 0 v
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

11AX80MIMO_Ant0_6385_484Tone_RU6G6

Spectrum e
Ref Level 10.00 dBm  Offset 25.93 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d K\
-30 d
-40 dBm \ ™
-50 dem r \
-60 dBm
-70 dem
-80 d
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.18 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.500 MHz 1.000 MHz 6.21291 GHz -56.53 dBm -50,35 dB -10.35 d&
-123.500 MHz -82.330 MHz 1.000 MHz 6.26164 GHz -56.61 dBm -50.43 dB -10.47 d&
-82.330 MHz -42.170 MHz 1.000 MHz 6.34245 GHz -48.35 dBm -42,17 dB -22.09 d&
-42.170 MHz -41.170 MHz 1.000 MHz 6.34285 GHz -48.28 dBm -42,10 dB -22,50 d&
41.170 MHz 42,170 MHz 1.000 MHz 6.42711 GHz -36.82 dBm -30.64 dB -11.84 dB
42.170 MHz 82,330 MHz 1.000 MHz 6.42719 GHz -37.11 dBm -30.93 dB -10.93 dB
82,330 MHz 123,500 MHz 1.000 MHz 6.50828 GHz -56.55 dBm -50.37 dB -10.43 dB
123.500 MHz 200.000 MHz 1.000 MHz 6.56061 GHz -56.44 dBm -50.26 dB -10.26 dB
1 J (]
1.MAY.2025 00:21:42

11AX80MIMO_Ant1_6385_484Tone_RU6G6

Spectrum
Ref Level 10.00 dBm  Offset 25.94 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d K
-30 d
T
-40 dem T \
-50 dBm — g
-60 dBm
-70 dem
-80 d
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.43 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -123.500 MHz 1.000 MHz 6.23779 GHz -56.26 dBm -49.83 dB -9.83 dB
-123.500 MHz -82.330 MHz 1.000 MHz 6.26152 GHz -56.65 dBm -50.22 dB -10.23 d&
-82.330 MHz -42.170 MHz 1.000 MHz 6.34257 GHz -48.32 dBm -41.89 dB -21.84 db
-42.170 MHz -41.170 MHz 1.000 MHz 6.34285 GHz -48.04 dBm -41.61 dB -22,01 d&
41.170 MHz 42,170 MHz 1.000 MHz 6.42715 GHz -38.09 dBm -31.66 dB -12.06 db
42.170 MHz 82,330 MHz 1.000 MHz 6.42735 GHz -38.35 dBm -31.92de -11.88 dB
82,330 MHz 123,500 MHz 1.000 MHz 6.50828 GHz -56.83 dBm -50.40 dB -10.47 dB
123.500 MHz 200.000 MHz 1.000 MHz 6.58170 GHz -56.56 dBm -50.13 dB -10.13 dB
1 J (]
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samranss. FCC RF Test Report Report No. : FR522405G

11AX80MIMO_Ant0_6625_484Tone_RU65

Spectrum e
Ref Level 10.00 dBm  Offset 25.52 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d } i
-20 d ‘ L
-a0d —
-40 dBm - =
| / | ]
50 dBm 7 ,"l._
60 dBm
-70 dem
-80 d
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.98 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -124.070 MHz 1.000 MHz 6.46006 GHz -57.19 dBm -49.21 dB -9.21 dB
-124.070 MHz -82.710 MHz 1.000 MHz 6.50127 GHz -57.35 dBm -49.37 dB -9.47 dB
-82.710 MHz -42.360 MHz 1.000 MHz 6.58254 GHz -40.97 dBm -32,99 dB -12.97 d&
-42.360 MHz -41.360 MHz 1.000 MHz 6.58270 GHz -40.90 dBm -32.92 dB -14.12 dB
41.360 MHz 42,360 MHz 1.000 MHz 6.66730 GHz -48.18 dBm -40.20 dB -21.40 dB
42.360 MHz 82,710 MHz 1.000 MHz 6.66794 GHz -47.17 dBm -39.19de -19.08 dB
82.710 MHz 124,070 MHz 1.000 MHz 6.74905 GHz -56.86 dBm -48.88 dB -8.89 db
124.070 MHz 200.000 MHz 1.000 MHz 6.77609 GHz -56.42 dBm -48.44 dB -8.44 db

1 J

Date: 1.MAY.2025 00:

11AX80MIMO_Ant1_6625_484Tone_RU65

Spectrum e
Ref Level 10.00 dBm  Offset 25.44 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10 di 1
-20 di
-30 di
-40 dem / ' T
50 dBm
ey i
~60 dBm
-70 dem
-80 di
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.95dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 6.50066 GHz -56.82 dBm -48.87 dB -8.87 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.50294 GHz -56.79 dBm -48.84 dB -9.18 dB
-82.130 MHz -42.070 MHz 1.000 MHz 6.58291 GHz -39.50 dBm -31.55 dB -11.54 dB
-42.070 MHz -41.070 MHz 1.000 MHz 6.58299 GHz -39.21 dBm -31.26 dB -12.46 db
41.070 MHz 42,070 MHz 1.000 MHz 6.66705 GHz -49.68 dBm -41.73dB -22.13 dB
42.070 MHz 82,130 MHz 1.000 MHz 6.70603 GHz -53.41 dBm -45.46 dB -17.68 db
82.130 MHz 123,200 MHz 1.000 MHz 6.74818 GHz -56.98 dBm -49.03 dB -9.03 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.77470 GHz -56.68 dBm -48.73 dB -8.73 dB
i ) b
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samranss. FCC RF Test Report Report No. : FR522405G

11AX80MIMO_Ant0_6705_484Tone_RU65

Spectrum e
Ref Level 10.00 dBm  Offset 25.92 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d (‘ \
-20 d J L
-30 d
-40 dem
/ !
—SUrdem b
w M
-60 dBm
-70 dem
-80 d
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.70 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -124.640 MHz 1.000 MHz 6.57170 GHz -56.57 dBm -47.87 dB -7.87 dB
-124.640 MHz -83.090 MHz 1.000 MHz 6.58134 GHz -56.39 dBm -47.69 dB -7.97 d&
-83.090 MHz -42.550 MHz 1.000 MHz 6.66239 GHz -41.21 dBm -32,51dB -12.49 db
-42.550 MHz -41.550 MHz 1.000 MHz 6.66247 GHz -41.28 dBm -32,57 dB -12.97 d&
41.550 MHz 42.550 MHz 1.000 MHz 6.74753 GHz -48.26 dBm -39.55 dB -19.95 dB
42.550 MHz 83.090 MHz 1.000 MHz 6.78687 GHz -54.56 dBm -45.86 dB -18.10 dB
£3.090 MHz 124,640 MHz 1.000 MHz 6.82942 GHz -56.10 dBm -47.40 dB -7.46 db
124.640 MHz 200.000 MHz 1.000 MHz 6.90050 GHz -55.98 dBm -47.28 dB -7.28 dB
1 J (]
1.MAY.2025
11AX80MIMO_Ant1_6705_484Tone RU65
Spectrum
Ref Level 10.00 dBm  Offset 25.77 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d
| R
-40 dem
/ ! ™~
—SUrdem J
-0 dem
-70 dem
-80 d
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.59 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.780 MHz 1.000 MHz 6.57980 GHz -56.60 dBm -48,00 dB -8.00 d&
-123.780 MHz -82.520 MHz 1.000 MHz 6.58140 GHz -56.89 dBm -48.30 dB -8.36 dB
-82.520 MHz -42.260 MHz 1.000 MHz 6.66272 GHz -40.48 dBm -31.89 dB -11.89 d&
-42.260 MHz -41.260 MHz 1.000 MHz 6.66280 GHz -40.68 dBm -32,09 dB -13.29 dB
41.260 MHz 42,260 MHz 1.000 MHz 6.74724 GHz -50.40 dBm -41.81dB -22.21 dB
42.260 MHz 82.520 MHz 1.000 MHz 6.78714 GHz -56.05 dBm -47.46 dB -19.54 dB
82.520 MHz 123,780 MHz 1.000 MHz 6.82820 GHz -56.52 dBm -47.93 dB -8.10 dB
123.780 MHz 200.000 MHz 1.000 MHz 6.90390 GHz -56.11 dBm -47.52 dB -7.52 db
1 J (]
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samranss. FCC RF Test Report Report No. : FR522405G

11AX80MIMO_Ant0_6785_484Tone_RU6G6

Spectrum e
Ref Level 10.00 dBm  Offset 25.94 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d J‘
-30 d
-40 dBm =1 1 \ [~
SO dBm
~
-60 dBm
-70 dem
-80 d
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.38 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 6.65850 GHz -56.43 dBm -48,05 dB -8.05 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.66182 GHz -56.61 dBm -48.23 dB -8.24 dB
-82.130 MHz -42.070 MHz 1.000 MHz 6.70309 GHz -56.42 dBm -48.05 dB -20.09 d&
-42.070 MHz -41.070 MHz 1.000 MHz 6.74295 GHz -51.87 dBm -43.50 dB -23.90 d&
41.070 MHz 42,070 MHz 1.000 MHz 6.82705 GHz -39.63 dBm -31.25de -11.65 dB
42.070 MHz 82,130 MHz 1.000 MHz 6.82713 GHz -39.44 dBm -31.07 de -11.06 dB
82.130 MHz 123,200 MHz 1.000 MHz 6.90818 GHz -55.77 dBém -47.40 dB -7.40 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.92054 GHz -55.66 dBm -47.29 dB -7.29 db

1 J

Date: 1.MAY.2025 00:

11AX80MIMO_Ant1_6785_484Tone_RU6G6

Spectrum e
Ref Level 10.00 dBm  Offset 25.84 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10 di
-20 di
-30 di
]
-40 dem ’
-60 dBm
-70 dem
-80 di
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.88 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.910 MHz 1.000 MHz 6.65055 GHz -56.49 dBm -46.61 dB -6.61 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.66211 GHz -56.72 dBm -46.84 dB -6.85 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.70328 GHz -56.61 dBm -46.73 dB -18.77 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.74305 GHz -51.66 dBm -41.78 dB -22.18 d&
40.970 MHz 41.970 MHz 1.000 MHz 6.82695 GHz -42.44 dBm -32,56 dB -12.96 db
41.970 MHz 81.940 MHz 1.000 MHz 6.82715 GHz -41.23 dBm -31.35de -11.31de
£81.940 MHz 122,910 MHz 1.000 MHz 6.90761 GHz -56.09 dBm -46.21 dB -6.29 db
122,910 MHz 200.000 MHz 1.000 MHz 6.91997 GHz -55.89 dBm -46.01 dB -6.01 dB
) J ) o
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samranss. FCC RF Test Report Report No. : FR522405G

11AX160MIMO_Ant0_6025_996Tone_RU67

Spectrum e
Ref Level 10.00 dBm  Offset 25.36 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d
-40 dBm =] j I ‘\ |
50 dém T .
-60 dem
-70 dem
-80 d
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.59 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -249.260 MHz 2.000 MHz 5.76010 GHz -54.25 dBm -46.66 dB -6.66 db
-249.260 MHz -166.170 MHz 2.000 MHz 5.77618 GHz -54.80 dBm -47.21 dB -7.28 dB
-166.170 MHz -84.090 MHz 2.000 MHz 5.94023 GHz -42.48 dBm -34.90 dB -14.83 db
-84.090 MHz -83.090 MHz 2.000 MHz 5.94095 GHz -42.07 dBm -34.48 dB -15.31 d&
83.090 MHz 84.090 MHz 2.000 MHz 6.10905 GHz -53.18 dBm -45.60 dB -26.43 db
584.090 MHz 166.170 MHz 2.000 MHz 6.19097 GHz -55.19 dBm -47.60 dB -19.62 db
166.170 MHz 249,260 MHz 2.000 MHz 6.27342 GHz -55.42 dBm -47.83 dB -7.95 dB
249.260 MHz 400.000 MHz 2,000 MHz 6.41952 GHz -55.21 dBm -47.63 dB -7.63 db
1 J (]
1.MAY.2025
11AX160MIMO_Ant1_6025_996Tone_RUG7
Spectrum
Ref Level 10.00 dBm  Offset 25.25 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d ‘l
-20 d R
-30 d
-40 dem / T
-50 dem v
-60 dem
-70 dem
-80 d
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.99 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz -248.690 MHz 2.000 MHz 5.77579 GHz -54.93 dBm -48.93 dB -8.93 dB
-248.690 MHz -165.790 MHz 2.000 MHz 5.77691 GHz -54.94 dBm -48.95 dB -9.04 d&
-165.790 MHz -83.900 MHz 2.000 MHz 5.94074 GHz -41.41 dBm -35.41 dB -15.38 dB
-83.900 MHz -82.900 MHz 2.000 MHz 5.94114 GHz -41.52 dBm -35.52 dB -16.36 db
52.900 MHz 83.900 MHz 2.000 MHz 6.10878 GHz -49.18 dBm -43.18 dB -25.68 db
53.900 MHz 165.790 MHz 2.000 MHz 6.19019 GHz -54.70 dBm -48.71de -20.77 dB
165.790 MHz 248.690 MHz 2.000 MHz 6.27365 GHz -55.52 dBm -49.53 dB -9.53 db
248.690 MHz 400.000 MHz 2,000 MHz 6.41928 GHz -55.34 dBm -49.34 dB -0.34 db
1 J (]
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samranss. FCC RF Test Report Report No. : FR522405G

11AX160MIMO_Ant0_6185_996Tone_RU67

Spectrum e
Ref Level 10.00 dBm  Offset 25.70 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d
-40 dem
- / Ml ~]
-50 dem
-60 dem
-70 dem
-80 d
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.76 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -248.690 MHz 2.000 MHz 5.87234 GHz -53.48 dBm -46.71 dB -6.71 dB
-248.690 MHz -165.790 MHz 2.000 MHz 5.93723 GHz -54.11 dBm -47.35 dB -7.48 dB
-165.790 MHz -83.900 MHz 2.000 MHz 6.10090 GHz -40.48 dBm -33.72.dB -13.70 d&
-83.900 MHz -82.900 MHz 2.000 MHz 6.10114 GHz -41.55 dBm -34.79 dB -15.62 db
52.900 MHz 83.900 MHz 2.000 MHz 6.26886 GHz -51.42 dBm -44.66 dB -25.49 db
53.900 MHz 165.790 MHz 2.000 MHz 6.35051 GHz -54.87 dBém -48.11de -20.14 dB
165.790 MHz 248.690 MHz 2.000 MHz 6.43349 GHz -54.91 dBm -48.15 dB -8.18 db
248.690 MHz 400.000 MHz 2,000 MHz 6.57632 GHz -54.61 dBm -47.85 dB -7.85 db
1 J (]
1.MAY.2025
11AX160MIMO_Ant1_6185_996Tone_RUG7
Spectrum
Ref Level 10.00 dBm  Offset 25.67 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 df et l " i T
-40 dem l’
-50 dem
-60 dem
-70 dem
-80 d
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.07 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz -247.550 MHz 2.000 MHz 5.87891 GHz -53.57 dBm -48.51 dB -8.51 dB
-247.550 MHz -165.030 MHz 2.000 MHz 5.93773 GHz -54.22 dBm -49.16 dB -9.20 d&
-165.030 MHz -83.520 MHz 2.000 MHz 6.10144 GHz -39.29 dBm -34.23 dB -14.22 di
-83.520 MHz -82.520 MHz 2.000 MHz 6.10152 GHz -39.65 dBm -34.59 dB -15.42 db
82.520 MHz 83.520 MHz 2.000 MHz 6.26848 GHz -51.92 dBm -46.86 dB -27.69 db
83.520 MHz 165.030 MHz 2.000 MHz 6.34919 GHz -54.78 dBbm -49.71de -21.79 dB
165.030 MHz 247.550 MHz 2.000 MHz 6.43243 GHz -55.01 dBm -49.94 dB -9.96 db
247.550 MHz 400.000 MHz 2,000 MHz 6.57008 GHz -54.66 dBm -49.60 dB -0.60 dB
1 J (]
Date: 1.MAY.2025 00:33:20
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11AX160MIMO_Ant0_6345_996Tone_RUS67

Spectrum e
Ref Level 10.00 dBm  Offset 25.58 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d }r
-20 d J
-30 d
—]
-40 dem ‘ |
SO dBm
-60 dem
-70 dem
-80 d
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.19 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz -249.260 MHz 2.000 MHz 6.03753 GHz -54.06 dBm -45,87 dB -5.87 dB
-249.260 MHz -166.170 MHz 2.000 MHz 6.09602 GHz -54.54 dBm -46.34 dB -6.38 dB
-166.170 MHz -84.090 MHz 2.000 MHz 6.17943 GHz -53.75 dBm -45.56 dB -17.61 d&
-84.090 MHz -83.090 MHz 2.000 MHz 6.26095 GHz -50.56 dBm -42,36 dB -23.20 dB
83.090 MHz 84.090 MHz 2.000 MHz 6.42905 GHz -43.30 dBm -35.11de -15.94 dB
584.090 MHz 166.170 MHz 2.000 MHz 6.42921 GHz -43.22 dBém -35.03 de -15.02 dB
166.170 MHz 249,260 MHz 2.000 MHz 6.59406 GHz -54.73 dBm -46.54 dB -6.57 db
249.260 MHz 400.000 MHz 2,000 MHz 6.74496 GHz -54.48 dBm -46.29 dB -6.29 db

1 J

Date: 1.MAY.2025

11AX160MIMO_Ant1_6345_996Tone_RUS67

Spectrum e
Ref Level 10.00 dBm  Offset 25.53 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d = e
-40 dem u
-50 dem
-60 dem
-70 dem
-80 d
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.72 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -248,120 MHz 2.000 MHz 6.04395 GHz -54.12 dBm -47.40 dB -7.40 dB
-248.120 MHz -165.410 MHz 2.000 MHz 6.09740 GHz -54.50 dBm -47.79 dB -7.86 d&
-165.410 MHz -83.710 MHz 2.000 MHz 6.18451 GHz -52.46 dBm -45.74 dB -18.22 db
-83.710 MHz -82.710 MHz 2.000 MHz 6.26142 GHz -49.42 dBm -42,70 dB -25.20 dB
82.710 MHz 83.710 MHz 2.000 MHz 6.42867 GHz -42.67 dBm -35.95dB -16.79 db
83.710 MHz 165.410 MHz 2.000 MHz 6.42899 GHz -42.60 dBm -35.88 dB -15.85 dB
165.410 MHz 248.120 MHz 2.000 MHz 6.59260 GHz -54.83 dBm -48.11de -8.18 db
248.120 MHz 400.000 MHz 2,000 MHz 6.74312 GHz -54.60 dBm -47.88 dB -7.88 db

i ] )

Date: 1.MAY.2025 00:36:08
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11AX160MIMO_Ant0_6665_996Tone_RUS67

Spectrum e
Ref Level 10.00 dBm  Offset 25.78 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf<26
-10d
-20 d
-30 d
-40 dBm / l | ‘
=SOTHemT
-60 dem
-70 dem
-80 d
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.04 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -247.550 MHz 2.000 MHz 6.41701 GHz -54.77 dBm -45.73 dB -5.73 dB
-247.550 MHz -165.030 MHz 2.000 MHz 6.41773 GHz -54.80 dBm -45.76 dB -5.80 d&
-165.030 MHz -83.520 MHz 2.000 MHz 6.50073 GHz -54.60 dBm -45.57 dB -17.64 d&
-83.520 MHz -82.520 MHz 2.000 MHz 6.58152 GHz -53.29 dBm -44.26 dB -25.09 db
82.520 MHz 83.520 MHz 2.000 MHz 6.74848 GHz -44.70 dBm -35.66 dB -16.49 db
83.520 MHz 165.030 MHz 2.000 MHz 6.74880 GHz -44.35 dBm -35.31de -15.29 dB
165.030 MHz 247.550 MHz 2.000 MHz 6.91195 GHz -53.75 dBm -44.71 dB -4.80 dB
247.550 MHz 400.000 MHz 2,000 MHz 6.92259 GHz -53.65 dBm 4.61 dB -4.61 db

1 J

Date: 1.MAY.2025

11AX160MIMO_Ant1_6665_996Tone_RUS67

Spectrum e
Ref Level 10.00 dBm  Offset 25.68 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d A
-30 d
-40 dem
T ~]
-50 dem oy
-60 dem
-70 dem
-80 d
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.92 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -246.410 MHz 2.000 MHz 6.41839 GHz -54.69 dBm -47.76 dB -7.76 dB
-246.410 MHz -164.270 MHz 2.000 MHz 6.41871 GHz -54.77 dBm -47.85 dB -7.86 d&
-164.270 MHz -83.140 MHz 2.000 MHz 6.50645 GHz -52.65 dBm -45.72 dB -18.29 dB
-83.140 MHz -82.140 MHz 2.000 MHz 6.58190 GHz -51.08 dBm -44.,16 dB -24.99 db
82.140 MHz 83.140 MHz 2.000 MHz 6.74810 GHz -41.47 dBm -34.55dB -15.38 dB
83.140 MHz 164.270 MHz 2.000 MHz 6.74826 GHz -41.37 dBm -34.45de -14.44 dB
164.270 MHz 246.410 MHz 2.000 MHz 6.91129 GHz -53.95 dBm -47.03 dB -7.04 db
246.410 MHz 400.000 MHz 2,000 MHz 6.93249 GHz -52.81 dBm -46.89 dB -6.89 db

1 J

Date: 1.MAY.2025 00:40:21
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Appendix B. AC Conducted Emission Test Results

. o Temperature : 22~24°C
Test Engineer : |Nathon&Xuruibin : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-05-05
JopLevel {dBuv)
90.0
80.0
70.0
so.ad& | FCC 15E_QP
50.0 FCC 15E_AVG
| 1 dud
2|
200§ 1
1
30.0 1
20.0
10.0
015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO02-5Z
Condition : FCC 15E_QP LISN_2025-L LINE
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuV dB dB
1 @.16 41.35 -14.34 55.688 21.49 9.67 1@.19 Average
2z * @8.16 55.45 -18.24 B5.68 35.59 9.67 18.19 QP
3 @8.17 48.97 -13.97 54.94 21.11 9.88 18.18 Average
4 8.17 54.47 -18.47 B4.94 34.61 9.68 1@.18 QP
5 @.19 385.28 -15.65 53.93 18.48 9.78 18.18 Average
[ @8.19 58.28 -13.65 B3.93 30.48 9.7 1e.18 QP
7 8.23 36.21 -16.89 52.38 16.38 9.72 18.19 Average
a8 @8.23 45.21 -16.89 B62.38 26.38 9.72 1@.19 QP
9 B8.08 29.88 -17.88 460.00 9.18 9.866 18.24 Average
1@ 8.8 38.78 -17.38 56.88 18.88 9.66 1@8.24 QP
11 4.45 32.72 -13.28 46.88 12.79 9.686 1@.27 Average
12 4.45 4@.82 -15.98 5Sb0.8@ 2Z8.89 9.66 1@.27 QP
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. o Temperature : 22~24°C
Test Engineer : |Nathon&Xuruibin : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-05-05
100 Level (dBuV) &
90.0
80.0
70.0
50.0 | FCC 15E_QP
50.0 FCC 15E_AVG
My unlh
i T
40.0 10 WW 12
1
30.0
20.0
10.0
015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO02-5Z
Condition : FCC 15E_QP LTSN_2025-N NEUTRAL
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuV dB dB
1 @8.15 358.74 -16.26 56.88 28.88 9.55 1&.19 Average
2 8.15 52.44 -13.56 6b0.8@ 32.78 9.55 1@.19 QP
3 8.17 48.45 -14.32 54.77 28.58 9.77 18.18 Average
4 * @.17 52.55 -12.22 ®4.77 32.68 9.77 1@.18 QP
5 .28 39.42 -14.38 53.8@ 19.48 9.84 18.18 Average
B 8.28 51.22 -12.58 63.88 31.28 9.84 1@.18 QP
7 @8.24 36.28 -15.89 52.17 16.58 9.59 1&.19 Average
8 8.24 47.28 -14.89 62.17 27.58 9.59 1@.19 QP
9 8.53 31.16 -14.84 46.88 11.38 9.62 18.24 Average
1@ @8.53 38.66 -17.34 56.88 15.88 9.62 1@.24 QP
11 4.38 32.75 -13.25 4o0.8@ 12.88 9.88 18.27 Average
12 4.38 39.95 -16.85 56.88 28.80 9.68 1@.27 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission Test Data

Test Engineer : Koi Ji Relative Humidity : 41~43 %
Temperature : 202~215 C
Radiated Spurious Emission Test Modes
Mode Band éagzd) Antenna Modulation Channel Frequency gz:: RU Remark
Mode 1 U-NII-5  5.945-6.425 0+1 802.11a 1 5955 MCSO0 - -
Mode 2 U-NII-5 5.945-6.425 0+1 802.11a 45 6195 MCSO0 - -
Mode 3 U-NII-5 5.945-6.425 0+1 802.11a 93 6415 MCSO0 - -
Mode 4 U-NII-5  5.945-6.425 0+1 802.11ax HE20 5955 MCSO Full RU -
Mode 5 U-NII-5  5.945-6.425 0+1 802.11ax HE20 5955 MCSO0 Partial_106/53RU -
Mode 6 U-NII-5  5.945-6.425 0+1 802.11ax HE20 45 6195 MCSO0 - -
Mode 7 U-NII-5  5.945-6.425 0+1 802.11ax HE20 93 6415 MCSO0 - -
Mode 8 U-NII-5 5.945-6.425 0+1 802.11ax HE40 3 5965 MCSO0 - -
Mode 9 U-NII-5  5.945-6.425 0+1 802.11ax HE40 3 5965 MCS0 Partial_242/61RU -
Mode 10 U-NII-5 5.945-6.425 0+1 802.11ax HE40 51 6205 MCSO0 - -
Mode 11 U-NII-5 5.945-6.425 0+1 802.11ax HE40 91 6405 MCSO0 - -
Mode 12 U-NII-5  5.945-6.425 0+1 802.11ax HE80 7 5985 MCSO - -
Mode 13 U-NII-5  5.945-6.425 0+1 802.11ax HE80 7 5985 MCSO0 Partial_484/65RU -
Mode 14  U-NII-5 5.945-6.425 0+1 802.11ax HES8O 55 6225 MCSO0 - -
Mode 15 U-NII-5 5.945-6.425 0+1 802.11ax HES8O 87 6385 MCSO0 - -
Mode 16 U-NII-5  5.945-6.425 0+1 802.11ax HE160 15 6025 MCSO0 - -
Mode 17 U-NII-5  5.945-6.425 0+1 802.11ax HE160 15 6025 MCS0 Partial_996/67RU -
Mode 18 U-NII-5 5.945-6.425 0+1 802.11ax HE160 47 6185 MCSO0 - -
Mode 19 U-NII-5 5.945-6.425 0+1 802.11ax HE160 79 6345 MCSO0 - -
Mode 32 U-NII-7  6.525-6.875 0+1 802.11a 117 6535 MCSO0 - -
Mode 33 U-NII-7  6.525-6.875 0+1 802.11a 149 6695 MCSO0 - -
Mode 34  U-NII-7 6.525-6.875 0+1 802.11a 181 6855 MCSO0 - -
Mode 36 U-NII-7  6.525-6.875 0+1 802.11ax HE20 117 6535 MCSO0 - -
Mode 37 U-NII-7  6.525-6.875 0+1 802.11ax HE20 149 6695 MCSO0 - -
Mode 38 U-NII-7  6.525-6.875 0+1 802.11ax HE20 181 6855 MCSO0 - -
Mode 40 U-NII-7 6.525-6.875 0+1 802.11ax HE40 123 6565 MCSO0 - -
Mode 41 U-NII-7 6.525-6.875 0+1 802.11ax HE40 147 6685 MCSO0 - -
Mode 42 U-NII-7 6.525-6.875 0+1 802.11ax HE40 179 6845 MCSO0 - -
Mode 44 U-NII-7  6.525-6.875 0+1 802.11ax HE80 135 6625 MCSO - -
Mode 45 U-NII-7  6.525-6.875 0+1 802.11ax HE80 151 6705 MCSO - -
Mode 46 U-NII-7  6.525-6.875 0+1 802.11ax HES8O 167 6785 MCSO0 - -
Mode 48 U-NII-7  6.525-6.875 0+1 802.11ax HE160 143 6665 MCSO0 - -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Summary of each worse mode

Mode Modulation Ch. (',:\;Ei) (d;i\</e/:11) (dII;,Ln:;;m) M(ng)m Pol. Z?/Zk Result Remark
1 802.11a 5922.24 53.91 68.20 -14.29 H AVERAGE Pass Band Edge
1 802.11a 11910.00 46.87 74.00 -27.13 Y, PEAK Pass Harmonic
2 802.11a 45 - - - - - - - Band Edge
2 802.11a 45  12390.00 45.83 74.00 -28.17 H PEAK Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 12830.00 45.54 88.20 -42.66 H PEAK Pass Harmonic
4 802.11ax HE20 5919.90 56.32 68.20 -11.88 H AVERAGE Pass Band Edge
4 802.11ax HE20 11910.00 47.16 74.00 -26.84 Y PEAK Pass Harmonic
5 802.11ax HE20 5901.31 46.09 68.20 -22.11 H AVERAGE Pass Band Edge
5 802.11ax HE20 - - - - - - - Harmonic
6 802.11ax HE20 45 - - - - - - - Band Edge
6 802.11ax HE20 45  12390.00 45.61 74.00 -28.39 H PEAK Pass Harmonic
7 802.11ax HE20 93 - - - - - - - Band Edge
7 802.11ax HE20 93 12830.00 46.39 88.20 -41.81 H PEAK Pass Harmonic
8 802.11ax HE40 3 5919.78 64.57 68.20 -3.63 H AVERAGE Pass Band Edge
8 802.11ax HE40 3 11930.00 46.64 74.00 -27.36 Y PEAK Pass Harmonic
9 802.11ax HE40 3 5909.84 46.16 68.20 -22.04 H AVERAGE Pass Band Edge
9 802.11ax HE40 3 - - - - - - - Harmonic
10 802.11ax HE40 51 - - - - - - - Band Edge
10 802.11ax HE40 51 12410.00 45.93 74.00 -28.07 \Y PEAK Pass Harmonic
11 802.11ax HE40 91 - - - - - - - Band Edge
11 802.11ax HE40 91 12810.00 46.58 88.20 -41.62 H PEAK Pass Harmonic
12 802.11ax HE80 7 5918.28 65.69 68.20 -2.51 H AVERAGE Pass Band Edge
12 802.11ax HE80 7 11970.00 46.74 74.00 -27.26 Y PEAK Pass Harmonic
13 802.11ax HE80 7 5921.32 47.06 68.20 -21.14 Y AVERAGE Pass Band Edge
13 802.11ax HE80 - - - - - - - Harmonic
14 802.11ax HE80 55 - - - - - - - Band Edge
14 802.11ax HE80 55  12450.00 46.11 74.00 -27.89 \Y PEAK Pass Harmonic
15 802.11ax HE80 87 - - - - - - - Band Edge
15 802.11ax HE80 87  12770.00 46.59 88.20 -41.61 H PEAK Pass Harmonic
16 802.11ax HE160 15 5908.80 60.71 68.20 -7.49 H AVERAGE Pass Band Edge
16 802.11ax HE160 15  12050.00 46.27 74.00 -27.73 Y PEAK Pass Harmonic
17 802.11ax HE160 15 5918.20 46.93 68.20 -21.27 H AVERAGE Pass Band Edge
17 802.11ax HE160 15 - - - - - - - Harmonic
18 802.11ax HE160 47 - - - - - - - Band Edge
18 802.11ax HE160 @ 47  12370.00 46.11 74.00 -27.89 \Y PEAK Pass Harmonic
19 802.11ax HE160 79 - - - - - - - Band Edge
19 802.11ax HE160 @ 79  12690.00 46.05 74.00 -27.95 H PEAK Pass Harmonic
32 802.11a 117 - - - - - - - Band Edge
32 802.11a 117  13070.00 45.22 88.20 -42.98 Y, PEAK Pass Harmonic
33 802.11a 149 - - - - - - - Band Edge
33 802.11a 149 13390.00 44.39 74.00 -29.61 \% PEAK Pass Harmonic
34 802.11a 181 - - - - - - - Band Edge
Sporton International Inc. (Kunshan) Page Number : C2 of C49
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34 802.11a 181 13710.00 45.74 88.20 -42.46 \% PEAK Pass Harmonic
36 802.11ax HE20 117 - - - - - - - Band Edge
36 802.11ax HE20 = 117 13070.00 46.04 88.20 -42.16 \Y PEAK Pass Harmonic
37 802.11ax HE20 149 - - - - - - - Band Edge
37 802.11ax HE20 = 149 13390.00 44.17 74.00 -29.83 Y PEAK Pass Harmonic
38 802.11ax HE20 181 - - - - - - - Band Edge
38 802.11ax HE20 181 13710.00 45.88 88.20 -42.32 H PEAK Pass Harmonic
40 802.11ax HE40 123 - - - - - - - Band Edge
40 802.11ax HE40 123 13130.00 45.85 88.20 -42.35 \% PEAK Pass Harmonic
41 802.11ax HE40 147 - - - - - - - Band Edge
41 802.11ax HE40 147 13370.00 46.74 74.00 -27.26 H PEAK Pass Harmonic
42 802.11ax HE40 179 - - - - - - - Band Edge
42 802.11ax HE40 179 13690.00 45.04 88.20 -43.16 Y PEAK Pass Harmonic
44 802.11ax HE80 135 - - - - - - - Band Edge
44 802.11ax HE80 135 13250.00 43.65 74.00 -30.35 Vv PEAK Pass Harmonic
45 802.11ax HE80 151 - - - - - - - Band Edge
45 802.11ax HE80 151 13410.00 44.90 88.20 -43.30 H PEAK Pass Harmonic
46 802.11ax HE8B0 167 - - - - - - - Band Edge
46 802.11ax HE80 167 13570.00 44.86 88.20 -43.34 H PEAK Pass Harmonic
48 802.11ax HE160 143 - - - - - - - Band Edge
48 802.11ax HE160 143 13330.00 44.83 74.00 -29.17 H PEAK Pass Harmonic
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1
Mode Band Edge
U-NII-5_5.945-6.425_802.11a_CH1_5955MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1
1138 1134
95 a5 -
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
1
5.0 84 WM
448 44
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592170 66.75 88.20 -21.45 4B.50 35,10 1298 20.85 Q.00 1a4 359 PEAC 1 5955.00 116,75 ------ ------ .40 35.10 1302 29.83 .00 14 399 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 a5
N B3
 WIFESE(AVG) WIFLSE(AVG)]
5.0 ¥ A
1
448 44 W
Av
9 15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592024 5391 68.20 -14.29 35.68 3510 12.98 20.85 Q.00 1a4 359 AVERAGE 1 5955.00 183,20 ------ ------ 0.88 35.10 13.04 2982 0.00 184 359 AVERAGE
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1
Mode Band Edge
U-NII-5_5.945-6.425_802.11a_CH1_5955MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
113§ 113§ 1
95 95
Witi 68(Peak) WiFi 6E(Peak|
i3 L |
5.0 1 il W’M
44 44
Peak
15 35
163 163
B 5651, 54, 5903. 5928, 5955 1000 2600. 4500, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592085 63.28 83.20 -14.92 45.85 35.10 12.98 29.85 0.0 108 318 PEAK 1 5955.00 18.08 ------ ------ B9.76 3510 13.04 29.82 .00 leg 318 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
113§ 113§
1
95 95
i3 LW
WELBE(AVG) WFLGE(AVG)
[ Al |
48 44 W
Av
g s 325//\@,4
163 163
B 5651, 54, 5903. 5928, 5955 1000 2600. 4500, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592497 49.16 63.20 -19.10 30.87 35.10 12.98 29.85 @.00 108 318 AVERAGE 1 595508 99.13 -----n -ooee- B0.81 35.10 13.04 29.82 .00 100 318 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C5 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



s=amranas. FCC RF Test Report

Report No. : FR522405G

Pol. Horizontal Vertical
1mu}vel(li&]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-SEI@ il WFI-SEI@
Peak e ; b 1
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11910.00 46.13 74.00 -27.57 29.49 3851 18.9 60.82 0.00 -~ PEAK 1 11910.00 46.67 74.00 -27.13 3.3 3851 18.9 6.2 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C6 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205




s=amranas. FCC RF Test Report Report No. : FR522405G

Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
813_ [ | 81‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WF\-SEI@ il WFI-SEI@
m Al
Peak WWWWMWWLW WMWWWM
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12399.00 45.83 74.00 -28.17 45.95 38.81 19.26 6L 0.8 - --PEA 1 12399.00 45.66 74.00 -28.34 45.76 38.81 19.26 6LL7 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C7 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



s=amranas. FCC RF Test Report Report No. : FR522405G

Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WF\-SEI@ il WFI-SEI@
Peak R RPTRSTo WeTeNY n 1'
Koo
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12830.00 45.54 88.20 -42.66 5.4 30.20 19.53 6L&7 0.8 - - PEMC 1 12830.00 45.36 88.20 -42.34 45.30 30.20 19.53 6L&7 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C8 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



FCC RF Test Report

SPORTON LAB. Report No. : FR522405G
4
Mode Band Edge
U-NII-5_5.945-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1
1138 1134
95 a5 -
Witi §E(Peak) WiFi 6E(Peak|
N B3 |
1
ESIUMMWUWMWWM " W
448 44
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5913.60 69.65 8.2 -18.55 5144 3510 12.97 20.80 @0.00 14 B PEA 1 5955.00 117,64 ------ ------ 9.3 B0 1.4 N8 6.0 14 BPEA
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 a5
N B3
7/ WLSEAvG) WIRSEAVG)
5.0 A
| N1
448 44 L_,,\,—r,""_h
Av
9 15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 5919.% 56.32 68.20 -1.88 38.10 3510 12.97 20.85 .00 184 O AVERAGE 1 5955.00 107,68 ------ ------ 0.3 35,10 13.04 2982 .00 184 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C9 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

4
Mode Band Edge
U-NII-5_5.945-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 a5
Witi 6E(Peal WiFi 6E(Peak|
o 1 » MM
448 44
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592029 6237 88.20 -25.83 4413 35,10 1297 0.8 .00 1@ 7PEK 1 5955.00 103,38 ------ ------ .09 3.0 1302 2.8 6.0 10 7PEA
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
N B3
WIFLGE(AVG) WIFLSE(AVG)]
448 44 L,.-v‘/""_/ﬂ
Av
9 15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592457 50.05 68.20 -18.15 31.82 3510 1298 20.85 Q.00 108 7 AVERAGE 1 5955.00 100.29 ------ ------ BLO7 35.10 13.04 2982 0.00 100 7 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C10 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



s=amranas. FCC RF Test Report

Report No. : FR522405G

]
i wma@
Peak R R ———

Avg 35
163
10000 11600, 13200, 14800, 16400, 18000
Frequency (Miz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g
1 11910.00 46.20 74.80 -27.79 29.57 38.51 18.9 60.82 0.00 -~ PEAK

Pol. Horizontal Vertical
el B el B
138 134
LA a5
31.3_ [ | i . [ |
i Wi E[Peal) | Wi GE[Pe)
i — — 7 — —

]
M
i
[

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dB/mdbv/m 8 B B B B B o dyg
1 11910.06 47.16 74.80 -26.84 56,52 38.51 18.95 6.8 0.00 100 368 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number : C11 of C49




FCC RF Test Report

SPORTON LAB. Report No. : FR522405G
5
Mode Band Edge
U-NII-5_5.945-6.425_802.11ax HE20 CH1_Partial_106/53RU_5955MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Witi 67(Peal WiFi 6E(Peak|
N B3 |
5.0 1 84 WWMWWMM
o o
448 44
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5865.56 58.47 88.20 -29.73 40.53 34.B9 108 20.83 Q.00 109 358 PEAK 1 5955.00 100.20 ------ ------ BLO3 35.10 13.02 29.83 0.0 100 355 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
N B3
WIFLGE(AVG WIFLSE(AVG)]
5.0 j A |
49 1 44 e T
Av
g . 325V“\//_/\_/’\/_,\,'
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 59131 4.09 68.20 -20L11 27.92 35.10 129 20.87 Q.00 100 358 AVERAGE 1 595,00 9L4L ---emn --e- A1 O3H.00 1302 .83 .00 100 355 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



FCC RF Test Report

SPORTON LAB. Report No. : FR522405G
5
Mode Band Edge
U-NII-5_5.945-6.425_802.11ax HE20 CH1_Partial_106/53RU_5955MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 i -
Wik E(Peak) WiFi 6E(Peak|
N B3 |
i 1 l WWMWM
0 it e bl gl M-Qnmu”l‘f.lw_""‘”“w” w;A'm‘l“ it J“ e Nﬁ‘w
48,9 LU ARl L aia Ll L] iy \ T 4&8
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 923,67 57.62 88.20 -30.58 39.30 35.10 1298 20.85 Q.00 100 356 PEAK 1 595,00 99.54 ------ ---e- L5 B0 1.0 B8 600 100 3% PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
N B3 |
WIFL-E(AV WIFLSE(AVG)]
5.0 J A |
49 1 44 e
Av
9 15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5910.28 46.08 68.20 -20.12 27.88 35.10 12.9 29.80 Q.00 100 356 AVERAGE 1 595,00 BL74 ----mn ---e- 63.45 35.10 13.02 29.83 0.00 100 396 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



s=amranas. FCC RF Test Report Report No. : FR522405G

Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WF\-EEI@ il WFI-EEI@
Peak i P T e —— {IPomST——rv -
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12399.00 45.61 74.00 -28.39 4571 38.81 19.26 6L/ 0.8 - --PEAC 1 12399.00 45.36 74.00 -28.64 45.46 38.81 19.26 6LL7 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number 1 C14 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



s=amranas. FCC RF Test Report

Report No. : FR522405G

Pol.

Horizontal

Lol Biin)

113§

\
WGPk

]
i wma@
Peak B — ,mm,ﬁ,:,.wmw M,WWW‘JWW

Avg 35
163
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g
1 12830.00 46.30 88.20 -41.51 29.33 30.20 19.53 6L&7 0.8 - - PEAC

Vertical
el B
134
a5
M 1_ ] ‘
| Wi GE[Pe)
7 — —

]
i wmﬂ@
[l 1

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 12830.00 45.07 88.20 -42.33 45.81 30.20 19.53 6L&7 0.0 - - PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number

: C15 of C49




FCC RF Test Report

SPORTON LAB. Report No. : FR522405G
8
Mode Band Edge
U-NII-5_5.945-6.425_802.11ax HE40_CH3_5965MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1
113§ 113§
95 95 -
Witi 6E(Peak) WiFi 6E(Peak|
i3 1 L |
[ Al
448 44
Peak
15 35
163 163
B 5653, 5681, 5900, 5931, 5965 1000 2600. 4500, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5920.66 76.06 83.20 -12.14 57.84 35.10 12.97 29.85 0.0 106 360 PEAK 1 59650 113,75 ------ ------ 95,46 3510 13.02 29.83 0.00 o6 360 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
113§ 113§
1
95 95
i3 LW
| WELBE(AVG) WFLGE(AVG)
[ . Al |
45,91—//—\/\/\/ I
Av
g 15 35
163 163
B 5653, 5681, 5900, 5931, 5965 1000 2600. 4500, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5919.78 64.57 68.20 -3.63 46,35 35.10 12.97 29.85 .60 106 360 AVERAGE 1 5965.0 16477 ------ ------ B6.44 35,10 13.85 29.82 .00 106 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

Band Edge

U-NII-5_5.945-6.425_802.11ax HE40_CH3_5965MHz

Mode
ANT
Pol. Vertical
11nLe\leI(dBuVJm)
1138
95
Wiki Ot (Peak
N
1
ESIUWWWWWWMWW
a
Peak
15
163
815 5853, 5881, 5909, 5931, 5965
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 5919.7% 63.08 88.20 -20.12 49.86 35.10 1297 20.85 Q.60 1@ QPEA
11nLe\leI(dBuVJm)
1138
95
N
WIF-GE(AVG)
5.0
448
Av
9 15
163
815 5853, 5881, 5909, 5931, 5965
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

B dw dBm B B B oo deg
1 5924.% 56.99 68.20 -11.21 38.76 35.10 12.9 29.85 0.0 108 B AVERAGE

Fundamental
o Level (dBuVim)
138 g
ok

L |

Wi 6E{Peak)

IERaliagiin

5

44

15

163

1000 2600, 400, 6400, g200. 10000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MdhENe B &N Bh & B B o &

1 5965.00 107.76 ------ ------ B4 3500 1306 2982 6.0 100 8PEA

o Level (dBuVim)
1134

a5 !

B3

WIFLSE(AVG)]

A |
44 L/“"*/—/_V
15
163

1000 2600, 400, 6400, g200. 10000

Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBhENe B &N Bh & B B o &
1 595,00 97.40 ------ ----- 710 3H.00 1304 9.8 .00 100 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number : C17 of C49



s=amranas. FCC RF Test Report

Report No. : FR522405G

Pol. Horizontal Vertical
mLﬂ&I(ﬂ&N’m} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-EEI@ il WFI-EEI@
1 1
Peak s P———— n
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11930.00 46.53 74.00 -27.47 29.83 38.53 18.97 60.80 .00 -~ PEAK 1 11930.00 d6.64 74.00 -27.36 49.94 38.53 18.97 6080 008 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number : C18 of C49




saravas. FCC RF Test Report

Report No. : FR522405G

Band Edge

U-NII-5_5.945-6.425_802.11ax HE40_CH3_Partial_242/61RU_5965MHz

Mode
ANT
Pol. Horizontal
11nLe\leI(dBuVJm)
1138
95
IFi§fiPea
N
5.0 i
448
Peak
15
163
815 5853, 5881, 5909, 5931, 5965
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 5850.34 57.45 88.20 -30.75 39.60 34.B0 1286 20.81 Q.00 1a4 353 PEAC
11nLe\leI(dBuVJm)
1138
95
N
WIF-GE(AVG)
5.0 /
448 !
Av
9 15
163
815 5853, 5881, 5909, 5931, 5965
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

B dw dBm B B B oo deg

1 5969.84 46.16 63.20 -22.04 27.96 35.10 12.9% 29.86 @.00 104 333 AVERAGE

Fundamental
o Level (dBuVim)
1134
1
a5
ViFi GE(Peak
B3 |
» WW’“’M
48 W
15
163
1000 2600, 400, 6400, §200. 10000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

6 dow dBm B & B o deg

1 5965.00 1014 ------ ----- B.85 35.10 13.02 29.83 0.0 a4 353 PEAC
o Lovel (dBuVim)
1134
a5 1
B3
WIFLSE(AVG)]
A |
44 R
s /\ﬂmﬂ
163
1000 2600, 400, 6400, g200. 10000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

6 dow dBm B & B o deg
1596508 9L7L ------ --oee- 734103500 1302 19.83 0.00  1e4 353 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number : C19 of C49



FCC RF Test Report

SPORTON LAB. Report No. : FR522405G
9
Mode Band Edge
U-NII-5_5.945-6.425_802.11ax HE40_CH3_Partial_242/61RU_5965MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1 -
E(Pygk) ViFi GE(Peak
N B3 |
60 : B0 W
it
448 44
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5863.80 58.16 88.20 -30.04 40.19 3451 1289 20.83 Q.00 100 354 PEAC 1 5965.00 9LBL ------ ----- 735 300 1304 9.8 6.0 100 34 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
WIFFGE(AVG WIFLSE(AVG)]
5.0 j t A |
49 1 44 L\,.,.,—F-’-"“
Av
9 15 35
163 163
815 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5993.00 46.10 68.20 -20.10 27.91 35.10 1295 20.80 Q.00 100 354 AVERAGE 1 5965.00 836 ------ ------ G404 35,10 13.04 2982 0.00 100 354 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

Pol. Horizontal Vertical
1‘.lr!‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WF\-SEI@ il WFI-SEI@
Peak e f
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1241p.00 4573 74.00 -28.17 45.81 38.80 19.28 6L19 0.0 - --PEAC 1 1410.00 45.93 74.00 -28.07 49.00 38.82 19.28 6L19 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number 1 C21 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205




SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

Pol. Horizontal Vertical
mLﬁeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WF\-SEI@ il WFI-SEI@
1
Peak o Po—  PAT—
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12810.00 46.58 82.20 -41.62 29.51 30.20 19.50 6Ll.&5 0.8 - - PEAC 1 12810.00 45.70 88.20 -42.50 45.63 30.20 19.50 6l.&5 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number 1 C22 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205




SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

Band Edge

U-NII-5_5.945-6.425_802.11ax HE80_CH7_5985MHz

Mode
ANT
Pol. Horizontal
11nLe\leI(dBuVJm)
1138
95
Witi 6E(Peak)
N WM/
ss.nWWMWWWWW
448
Peak
15
163
815 5857, 5883, 590, 5983, 5985
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BWR B B Bk & 6 B o dy
1 5919.88 78.54 88.20 -0.66 60.31 35,10 1297 20.85 Q.00 100 354 PEAC
11nLe\leI(dBuVJm)
1138
95
N
1 WIF-GE(AVG)
55.0M
448
Av
9 15
163
815 5857, 5883, 590, 5983, 5985
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

B dw dBm B B B oo deg
1 5918.28 65.69 68.20 -2.51 47.48 35.10 12.97 29.86 @.00 108 334 AVERAGE

Fundamental
o Level (dBuVim)
i “
a5
ViFi GE(Peak

B3 |
84
44
15
163
1000 2600, 400, 6400, §200. 10000

Frequency (MHz)

Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

6 dow dBm B & B o deg

1 5985.00 112,90 ----m- ------ .5 300 1.7 .81 6.0 100 34 PEAC
o Level (dBuVim)
1134
1
a5
B3
WIFLSE(AVG)]
A
44
15
163
1000 2600, 400, 6400, g200. 10000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBhENe B &N Bh & B B o &
1 5985.00 183,10 ------ ----- BT 3510 13.09 29.80 000 100 354 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number : C23 of C49



FCC RF Test Report

SPORTON LAB. Report No. : FR522405G
12
Mode Band Edge
U-NII-5_5.945-6.425_802.11ax HES80_CH7_5985MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
113§ 113§
f
95 95
i F{Ped WiFi 6E(Peak|
i3 1 L |
[ Al
44 44
Peak
15 35
163 163
B 5657, 5888, 5921, 5983, 5985 1000 2600. 4500, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5917.% 73.73 83.20 -14.47 55.52 3510 12.97 29.86 0.60 108 318 PEAK 1 5085.00 183.42 ------ ------ 8.0 3510 1318 29.79 .00 leg 318 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
113§ 113§
95 95 1
i3 LW
WEFLGE(AVG) WFLGE(AVG)
[ L\fj Al
mM I \\wff—"\
Av
g 15 35
163 163
B 5657, 5888, 5921, 5983, 5985 1000 2600. 4500, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5925.60 58.71 68.20 -9.49 40.48 35.10 12.98 29.85 @.00 108 318 AVERAGE 1508508 9411 ----ee -oeee- 75,70 3510 1318 29.79 0.0 160 318 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



s=amranas. FCC RF Test Report Report No. : FR522405G

Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
813_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WF\-SEI@ il WFI-SEI@
Peak e : f :
L T
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11970.00 45.46 74.00 -28.534 45.65 38.57 19.08 6076 0.0 - -- PEAC 1 11970.00 46.74 74.00 -27.16 49.93 38.57 19.08 6076 000 - -- PEAC
Sporton International Inc. (Kunshan) Page Number : C25 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



saravas. FCC RF Test Report

Report No. : FR522405G

13

Mode Band Edge

U-NII-5_5.945-6.425_802.11ax HE80_CH7_Partial_484/65RU_5985MHz

ANT 0+1

Pol. Horizontal

11nLe\leI (dBuVIm)

113§ 113§

i GiPea
B3 B3

Fundamental

o Level (dBuVim)

Wi 6E{Peak)

5.0 i 84 M
b o A it e
448 44
Peak
15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5919.88 57.59 88.20 -30.61 39.37 35.10 12.97 29.85 0.0 102 354 PEAK 1 5985.00 16237 ------ ------ B4.08 35.10 13.02 29.83 .00 le2 354 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 / A |
44 1 44 L
Av
g s " wJ/__/\/wh
163 163
815 5857, 5889, 590, 5983, 5985 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg

iz dB/mdbv/m B B B B B B o deg

1 596132 47.02 63.20 -21.18 28.85 35.10 12.94 29.87 @.60 102 334 AVERAGE 1598508 92,87 ------ ------ 7458 3510 13.02 29.83 0.00 162 354 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number : C26 of C49



FCC RF Test Report

SPORTON LAB. Report No. : FR522405G
13
Mode Band Edge
U-NII-5_5.945-6.425_802.11ax HE80 CH7_Partial_484/65RU_5985MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1 -
e W GE(Peak) ViFi GE(Peak
N B3 |
sl 1 i WWMWWWWWM
b g e T
448 44
Peak
15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5910.50 57.43 88.20 -30.77 39.3 35,10 129 20.80 Q.00 100 321 PEAC 1 595,00 9L67 ------ ----- 735 OH00 106 2.8 600 100 32 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
WAV WIFLSE(AVG)]
5.0 J A |
44 1 44 Lv._dﬂ"’“
Av
9 15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592131 47.06 68.20 214 28.83 35,10 1298 20.85 Q.00 100 321 AVERAGE 1 595,00 BLET ------ ---e- 64.53 35.10 13.06 29.82 0.00 100 321 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C27 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

Pol. Horizontal Vertical
1mu}vel(li&]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-SEI@ il WFI-SEI@
Peak e 1 f ;
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12450.00 45.43 74.00 -28.57 45.47 38.9 19.30 6L.M4 000 - - PEMC 1 12450.00 46,11 74.00 -27.39 49.15 38.9 19.38 6L.M4 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C28 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205




s=amranas. FCC RF Test Report

Report No. : FR522405G

Pol.

Horizontal

Lol Biin)

113§

\
WGPk

]
i wma@
Peak b HWWMWIMMWH MWHJWW

Avg 35
163
10000 11600, 13200, 14800, 1640, 18000
Frequency (Miz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g
1 10770.00 46.50 88.20 -41.61 29.53 30.17 19.49 6Le@ 0.8 - -- PEAC

Vertical
el B
134
a5
M 1_ ] ‘
| Wi GE[Pe)
7 — —

i wn.aﬂ@
WMWMWWWW S

3l 1
b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 L0770.00 45.63 88.20 -42.57 45.57 30.17 19.49 6L.e@ 008 - - PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZ7TC2205
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

16
Mode Band Edge
U-NII-5_5.945-6.425_802.11ax HE160_CH15_6025MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 a5
Wil 6E(Peak I WiFi 6E(Peak|
1
448 44
Peak
15 15
163 163
815 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5893.60 76.77 88.20 -17.43 361 35.09 1294 20.87 Q.00 100 152 PEAC 1 6825.00 107,84 ------ ----- 0.9 3%.06 1311 .83 .00 100 251 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 !
N B3
WIF-GE(AVG) WIFLSE(AVG)]
mw\/\f\/\m/ iy L,v_»—dwh
Av
9 15 35
163 163
815 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5993.60 6@.71 68.20 -7.49 4050 35,10 1295 20.80 Q.00 100 152 AVERAGE 1 685,08 97.87 ------ ----- A B08 130 B8 600 100 251 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

Mode Band Edge
U-NII-5_5.945-6.425_802.11ax HE160_CH15_6025MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 ;
' AP sty ‘ Il Wi et
1l
N ! V \IJ \[ V V f B3 |
1
ESIUWWMM . WMWWW
448 44
Peak
15 15
163 163
815 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 59960 65.24 88.20 -20.% 47.07 35.10 1294 20.87 Q.00 184 360 PEAC 1 6815.00 9347 ---m- ---e- B0 %06 1301 .83 .00 14 368 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
WWE-GERVG), I WIFLSE(AVG)]
5.0 A
1
49 44 AR RENIE e
Av
9 15 35
163 163
815 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5913.80 53.30 68.20 -14.% 35.08 35.10 1297 20.85 Q.00 104 360 AVERAGE 1 6815.00 89.44 ---omn --ee- JLE B0 11 2960 .00 164 36D AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



SPORTON LAB.

FCC RF Test Report

Report No. : FR522405G

Pol. Horizontal Vertical
mLﬂ&I(ﬂ&N’m} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-EEI@ il WFI-EEI@
1 1
Peak .  Fom———
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12050.00 46.05 74.00 -27.95 29.13 38.65 19.06 60.79 0.8 - - PEAC 1 1250.00 46.277 74.00 -27.73 49.3 38.65 19.06 6079 008 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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FCC RF Test Report

SPORTON LAB. Report No. : FR522405G
17
Mode Band Edge
U-NII-5_5.945-6.425_802.11ax HE160_CH15_Partial_996/67RU_6025MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1 -
i ah o i A JWFGE(Pegk) Wik SE(Peak)
N W v v v W B3
i 1 o MWWMWW"
it b
448 44
Peak
15 15
163 163
815 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5990.40 57.36 88.20 -30.84 30.30 35,10 1294 20.87 Q.00 100 352 PEAC 1 6815.00 93.09 ------ ---e- M7 B0 1B ML 6.0 100 352 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
I-EFAVG I WIFLSE(AVG)]
5.0 j A |
a ! e
Av
9 15 15
163 163
815 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 91320 4053 68.20 2107 1870 35,10 1297 29.80 Q.00 100 352 AVERAGE 1 615,00 8L99 ------ ------ 64.38 35.10 13.04 2982 0.00 100 351 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



saravas. FCC RF Test Report Report No. : FR522405G

17
Mode Band Edge

U-NII-5_5.945-6.425_802.11ax HE160_CH15_Partial_996/67RU_6025MHz

ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 -
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 ; 84
b M
448 44
Peak
15 15
163 163
815 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5875.00 57.07 88.20 3113 39.06 34.%5 1299 20.84 Q.00 10 322 PEAC 1 6815.00 8423 ---mn --e- 65.87 35.10 1.7 2981 0.0 100 32 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
N B3 i
AVAVAVAVAWA i) WG
5.0 JVVVVVVV A
44 1 48 LN———”"
Av
9 15 35
163 163
815 5865, 5905, 5945, 5985, 025 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592340 492 68.20 2128 2B.69 35.10 1298 20.85 Q.00 100 322 AVERAGE 1 6815.00 7405 ---emn --ee- .04 300 1300 2979 .00 100 322 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C49

TEL : +86-512-57900158
FCC ID: UZ7TC2205



s=amranas. FCC RF Test Report

Report No. : FR522405G

Pol. Horizontal Vertical
mLﬂeI(ﬂBle) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-SEI@ il WFI-SEI@
1 1
Peak PO ——— TR o
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12370.00 de.06 74.00 -27.94 29.13 38.83 10.5 6LI5 .00 -~ PEAK 1 12370.00 46,11 74.00 -27.39 49.18 38.83 1.5 6L15 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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s=amranas. FCC RF Test Report

Report No. :

FR522405G
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